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SOP002: PRN Medication (When Required Items) 
	Purpose
	A guide for processing requests for medications which are ‘when required’ or ‘PRN’.

	Scope
	This was created to highlight ‘When required/PRN’ medications and how their order pattern may differ to other repeat medications. 

	For the use of
	Enter your text here 



Medications that are prescribed to be used or taken when required may often last patients longer than a month. It is important that patients only order these when they need to and do not automatically order each month alongside their other regular medications. 
Examples of these include: 
· GTN (Glyceryl Trinitrate) sprays: These come in packs of 180 or 200 metered dose sprays. Patients may only use one or two sprays when required. Each spray should last a variable period of time dependant on usage or until the expiry date on the item is reached. 

· Salbutamol Inhalers: Most inhalers contain 200 doses, with some exceptions, therefore may last patients a while if using one or two puffs when needed. 


· Diabetic Needles: These come in packs of 100. The number of needles used per day will depend on how many times a day a patient has to inject insulin.

· Creams/Ointments: These are packed in different sizes ranging from 15g to 500g. The amount a patient will use depends on where they are applying and how often they need to do this. 

· [image: ]Painkillers (Paracetamol, Ibuprofen etc): These are packed in different sizes, e.g. packs of 84 of 100 and patients may need to take these every day.When required medication
When required medication

1. If a patient wishes to order a PRN/When required medication, make sure to check that the medication is something they definitely need.           

For example, ask the patient how much of the medication they have left, if they have less than ten days supply left you can process the order. 

2. Discuss the current dosage and usage – is this still correct and how the patient is using their when required items?

If any amendments are required <Please insert your process here>.
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Last medication review recorded on 18 Jul 2017 by Mrs Penni Youngs (Clerical Access Rols) . Next due on 18

Authorised | Drug
08 Mar 2012 Bendroflumethiazide 2.5mg tablets
28 tablet- take one each morning
12 Mar 2018 Paracetamol 500mg tablets
100 tablet-take ONE or TWO tablsts FOUR timesiday when required for knee pain
12 Mar 2018 Ramipril 5mg capsules.
28 capsule - take one daily
08 Mar 2018 Simvastatin 10mg tablets
56 tablet- Take TWO tablets at night
12 Mar 2018 Zerobase 11% cream (Thornton & Ross Ltd)
500 gram - apply liberally and regularly when required can be used as a soap substitute




